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Re: Test of Shear Peds, Dwg No. 102989, 4D 1197, Hanufzetured by Hepublis
Rubber Company of Youngstown, Ohje (KH-249)

Sholeoy of Fesh
The object of tuls test was to expose five shear peds, Dvg Bo. 102989,
AD 1197, %o the following shear wistat

2:3 one pad to fallure at rooa temperature

four pads to 4-1/2-ineh deflsetica al roam temperatuzre

20) two of the abewe four pads to 4el/2-inoh deflection at -{0°F
d) the semaining twe pads 1o 4=1/2-inch deflestios at +165°F

Previcus tests are deseribed in ET-1450. An attemspt is belng made to better
tha behavior of the rubber at extive wmpsratires.
Tunghiop of uiset Tesked

Four pads of this type are used to absorb lateral aad longitudinal Yhrust im
the IB-249 container.

Autharization Lor Tosh

Tas test vas requested by Divisien 1261 in a Werk Order inthorismtion datc”
July 31, 1953. ir. J. B. Oahill ves the cossultamt,

Prosegdure sad Damiiis

Each rubber pad wes 5 x 3% 1-1/2 inshes with/steel piates btonded to beth
sides. Iach pad was required to withstand 550 pei in shear, or a t%otal of

2500 §750 pounds per sample. One of eash set of plates was bolted to the :
platen of the Baldwin-Southuark universal testing mashine (120,000 n-;

the other plate was bolted to s jig resting on the lcwer platen of the mmehims.
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The pad was then stressed in shear by the uprard movemsn$ of the lover
platen., The firsd sample was tested to desiruction st room temparsture
and bhad r maxizam strength of 3280 pounda and 4-1/8«inch deflectiom
“whereas B pounds and 4-1/2-insh deflection were required. Tie
consultont dirested thet adéditianal samples be tested st room Sempermture
to destrustion. .The seeond and third sawples bad mximm strengtis of
2000 and 2430 abd defleetions of 2-3/4 end-Ie5/8 inshes respestively. VeV
As this was not satisfastory, the comsultaxt diseontimawd the test.
Figure 1 shows tiw laad-defleetion swrves for the three samples. Boad
failare occurred over sbout 90 por eant of ome plats in the first sample,
and about BO and 95 per gent for the second and third samples.
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